WATER QUALITY RULES
AND REGULATIONS

Chapter 11






CHAPTER Xl

DESIGN AND CONSTRUCTION STANDARDS FOR
SEWERAGE SYSTEMS, TREATMENT WORKS, DISPOSAL SYSTEMS OR
OTHER FACILITIES CAPABLE OF CAUSING OR CONTRIBUTING TO POLLUTION
AND MOBILE HOME PARK AND CAMPGROUND SEWERAGE AND
PUBLIC WATER SUPPLY DISTRIBUTION SYSTEMS






o 1'&;@ -

RULES AND REGULATIONS
WYOMING DEPARTMENT OF ENVIRONMENTAL QUALITY

WATER QUALITY DIVISION

1 certify that the attached is a true and correct copy of
Chapter XI of the rules of the Wyoming Department of Environmental
Quality, Water Quality Division, adopted in accordance with W.S._
16-3-101 through 16-3-115. These rules are new rules of the
Department of Environmental Quality, Water Quality Division, which
[...]
(i1) Capacity. Comminution or screening capacity shall be
adequate with the largest comminutor out of service.

(iti1) Number of units. Wherever comminutors are used, a
bypass, manually cleaned bar screen shall be in stalled.

(iv) Channel. Provide stop plates or similar devices to
permit isolating a comminutor for maintenance. Provide drainage and
washdown facilities. Where grit removal is not provided upstreanm,
provide a gravel trap upstream of each comminutor.

(v) Bypass. An emergency bypass with a manually cleaned
bar screen shall be provided. AlIl flow exceeding the operating
capacity of the comminutor(s) shall be automatically directed to
the emergency bypass.

(vi) Controls. The comminutor shall run continuously. All
electrical controls shall be NEC Class 1, Groups C and D, Division
1 rated.

(d) Grit removal and disposal.

(1) Where required. Grit removal shall be provided
either by providing for its accumulation iIn other process units or
by removal in a specially designed basin. Where accumulation is
provided In other process units, duplicate units shall be provided
to permit removal of grit.

(i1) Location. Grit removal shall be placed after bar
screens or racks, but before comminutors and other treatment units.
Where grit removal facilities can be located at grade, they shall
be upstream of raw sewage pumping stations. Grit basins may be
located outdoors with proper precautions against freezing, but all
grit conveying, washing and handling facilities shall be located
indoors.

11-30



(i11) Capacity. Grit removal devices shall be designed to
effectively remove grit at the peak iInstantaneous flow rate. The
grit handling capacity shall be a minimum of 15 cubic feet per
million gallons (1.12 m®*/10,000 m®).

(iv) Number of units. A minimum of one mechanically
cleaned unit and a bypass pipe or channel shall be provided for
plants serving separate sewers. Five hundred thousand gallons per
day (500,000 gpd) (1891.5 m*/d) plants or smaller may have a
manually cleaned unit and bypass. Plants larger than 1.0 mgd
(3784 m3/d), shall have two mechanically cleaned units with
capability to isolate each one.

(v) Type.
(A) Aerated.

(1) Air requirements. Air supply must be
controllable and capable of varying from 10 to 40 cfm/1,000 cubic
feet (10 to 40 m*/m/1,000 m®*) of basin. Air diffusers shall be
located above the tank bottom and positioned for adequate mixing.

(11) Equipment requirements. The tank shall
be sized for a three minute retention time at peak flows. Grit
shall be collected to a hopper for removal by 60 or greater
sloped sides or mechanical equipment. The inlet and outlet shall
be designed to avoid shortcircuiting. Air diffusers shall be
removable without taking the basin out of service.

(B) Gravity chamber. Horizontal channel grit basins
shall have an outlet control weir and specially shaped channel to
maintain velocities from 0.8 to 1.3 fps (0.24 to 0.4 m/s) over the
anticipated range of flows. Square basins shall be designed for an
overflow rate of 30,000 gpd/sq ft (1220 m/m?/d) at the peak
instantaneous flow rate.

(vi) Method of grit removal. Grit removal facilities
located in pits six feet (1.8 m) or deeper and for plants larger
than 500,000 gpd (1891.5 m*/d) shall be provided with mechanical
equipment for moving grit to ground level.

Plants having an average design capacity less than 100,000
gpd (378 m3/d) may be provided with manually cleaned grit basins.

11-31



(vii) Drains. Each unit in the grit facility shall be
capable of being dewatered.

(viiir) Grit disposal. Grit disposal methods shall be
approved by the Department of Environmental Quality, Solid Waste
Management Office.

Section 13. Primary Treatment.

(a) Sedimentation.

(1) Number of basins. For plants having an average
design capacity greater than 100,000 gpd (378.4 m¥/d) and where
primary settling i1s provided, multiple units capable of
independent operation shall be provided.

(i1) Design parameters.

(A) Performance. Unless full-scale data 1is
available, primary settling shall be assumed to remove one third of
the influent BOD and 55 percent of the influent suspended solids.
It 1s unacceptable to return waste activated sludge to the primary
clarifier.

(B) Water depth. The minimum side water depth
shall be seven feet (2.1 m).

(C) Surface overflow rates. Surface overflow rates
shall not exceed 1,000 gpd/sq ft (41 m*/m2d) of surface area at the
average design flow nor 1,500 gpd/sqg ft (61 m®*/m2d) of surface area
at the maximum day flow rate. Maximum day flow is the highest flow
over a 24 hour period that is projected to occur during the design
year.

(D) Weir loading rates. Circular basins (or basins
with center inlets) shall be provided with a full periphery weir.
Rectangular basins shall be provided with end weilrs that provide
less than 80,000 gpd/ft (9,920 m*/m d) weir hydraulic loading at
peak Instantaneous flow rates.

(inn) Clarifier inlet and outlet.

(A) General. Clarifier inlet structures shall be
designed to achieve the following:

(1) Dissipate the inlet kinetic energy.

(11) Distribute the flow evenly into the tank.

11-32



(111) Prevent short circuiting.

Inlet channels or piping shall be designed for minimum
velocities of one fps (0.3 mps). Where minimum velocities are less,
mixing, flushing or other means of resuspending solids shall be
provided.

Circular basins shall be provided with symmetrical baffling to
distribute flow equally in all radial directions.

Rectangular basins shall be provided with 1inlet parts
uniformly distributed along the entire end of the basin and shall
be provided with baffles.

(B) Weirs. Weir plates shall be adjustable for
leveling and sealed against the effluent channel.

(C) Baffles. Provide scum baffles at the water
surface to intercept all floating materials and scum prior to the
weir. Baffles should extend three inches (7.6 cm) above the weir
plate elevation and eight inches (20.3 cm) below the water surface.

(D) Clarifier effluent channel.

(1) Size. The effluent channel shall be sized
to prevent weir submergence at the peak hourly flow.

(E) Freeboard. The outer walls of sedimentation
tanks shall extend at least six 1iInches (0.15 m) above the
surrounding ground and shall provide at least 12 inches (0.3 m) of
freeboard to the water surface. Where basin walls do not extend
four feet (1.2 m) above the surrounding ground, a fence or suitable
barrier to prevent debris from entering the basin shall be
provided.

(F) Basin equipment and access. Provide walkways and
accessways to collector drive units, effluent launders and manual
skimmer. Handrail shall be provided.

(b) Fine screens.

(i) Number of units. A minimum of two units shall be
provided. Multiple units shall be capable of independent operation.
With the largest unit out of service, the remaining units shall be
capable of passing the peak flow rate.

(i1) Flow distribution. Positive means of flow

distribution shall be provided ahead of the screens to ensure even
loading and hydraulic flows.

11-33



(i11) Design parameters.

(A) Performance. In the absence of pilot plant data,
the removal efficiency of fine screens shall be assumed to be zero
percent removal of BOD5 and 15 percent removal of suspended solids.

(B) Preliminary treatment requirement. Prior to the
fine screens, removal of large debris shall be provided by coarse
screens. Comminution shall not be provided ahead of screens.

(iv) Screenings storage and disposal. Screens with
openings of 0.10 inch (2.5 mm) or more shall be disposed of
directly to landfill in accordance with the requirements of the
Department of Environmental Quality, Solid Waste Management Office.
Screens with openings less than 0.10 inch (2.5 mm) shall discharge
the screenings (primary sludge) to sludge handling system for
organic stabilization.

(v) Cleaning and maintenance. Provide Tfacilities to
permit regular cleaning of screens with a high pressure, hot water
or steam system.

(vi) Controls. For rotating screens, each screen or
series of screens shall be provided with an overflow. An alarm
shall be provided when overflowing.

(c) Sludge handling.

(i) Sludge removal. Mechanical sludge collection
equipment is required for all primary settling basins. The sludge
collection rake arms or flights and the drive assembly shall be
designed to withstand the maximum anticipated loads and move sludge
to the hopper.

(i1) Scum removal. Provide scum collection and removal
facilities for all primary settling basins. Scum shall be removed
from the liquid process and not returned.

(i11) Sludge hopper. The minimum side slope of the hopper
shall be 1.7 vertical to 1.0 horizontal. Hopper bottoms shall have
a maximum dimension of two feet (0.61 m). The sludge removal pipe
shall be flush with the hopper bottom, and have a minimum diameter
of six inches (15.2 cm).

(iv) Scum box. The scum box shall be located outside and
immediately adjacent to the scum collection point (beaching plate).
The beaching plate shall be located on the opposite side of the
basin from the prevailing wind. Provide for mixing the contents of

11-34



the scum box, such as a mechanical mixer or air diffusion. Provide
access and wash water for washing the scum box.

(v) Controls.

(A) Primary settling sludge facilities. Primary
sludge and scum shall be removed using positive displacement pumps.
Each basin shall have a separately activated and controlled pump.
(The standby pumps may be shared by more than one basin.) Pumps
shall be on timers and the pumps should be designed to initiate
sludge removal two or more times per hour.

Include devices on the primary sludge piping for sampling the
primary sludge flow.

(B) Primary screen sludge facilities. Where sludge
pumping is provided, include a means to shut off the pump when
insufficient material is being supplied to the pump suction. The
controls for the pump shall be designed to match the pumping rate
to quantity of sludge. Where conveyors are used, they shall run
continuously and alarm when off.

Section 14. Activated Sludge.

(a) Pretreatment. Where primary clarification 1is not
provided, screening of the raw sewage to remove debris larger than
3/4 inch (1.9 cm) shall be provided. The screened material shall
not be returned to the plant process. Where primary clarifiers are
not provided, cleanouts, grinders, or other similar provisions
shall be made in the return sludge piping.

(b) Loading rates. Activated sludge systems shall be designed
to accommodate peak day loadings at the design year. Permissible
loadings are presented in the following table. Where raw sewage
BOD5 i1s less than 200 mg/L, detention times may be reduced.

(1) Conventional, i1ncluding complete mix, plug flow,
step aeration

11-35



Average Day

Detention (*) hrs, Following primary 6 minimum
clarifiers
Without primary 9 minimum
clarifiers
Organic Loading: Ib/1,000 cu ft/day 35 maximum (560
(kg/1000 mid)
MLSS, mg/L 1,000 - 3,000

(i1) Contact stabilization.

Detention (*) hrs,
Contact Zone 0.5 - 3
Sludge Stabilization Zone 6 minimum

Average Day
Organic Loading (**) 1b/1,000 cu ft/day 50
(kg/1000 m*d) (800)

MLSS, mg/L
Contact Zone 1,000 - 3,000
Sludge Stabilization Zone 5,000 - 10,000

(i11) Extended aeration, including oxidation ditch.

Detention (*) hrs, 16 minimum

Organic Loading, 1b/1,000 cu ft/day 15 maximum (240)
(kg/1000 mid)

MLSS, mg/L 1,000 - 3,000

(*) Based on average day raw sewage flow rate exclusive of
recirculation flow.

(**) Based on contact zone and sludge stabilization zone
combined.

(c) Number of basins. For all design average flows In excess
of 0.1 mgd (378 m¥/d), two or more aeration basins shall be
provided. For flows less than 0.1 mgd (378 m3*/d), one aeration
basin may be provided if the aeration devices can be readily
removed while the basin iIs in operation.

(d) Configuration. The basin configuration shall promote
mixing, transfer of oxygen, and minimize stagnant zones.

(e) Freeboard. The walls of the aeration shall extend above
the normal water surface to provide a minimum freeboard as follows:

11-36



Minimum Freeboard (*)

inches cm
Diffused air 18 45.7
Surface aeration 48 121.9
Submerged turbine 18 45.7
Brush aeration, less than 10 feet 48 121.9
from aeration device
Brush aeration, 10 feet or more 18 45.7
from aeration device
Surface aeration, where aeration 36 91.40

is 30 or more feet from basin wall

(*) Vertical walls. For sloped walls, the runup effect
shall be considered.

(f) Inlet and outlet conditions. Inlets may be submerged and
shall be baffled or directed away from the outlet to minimize
shortcircuiting. Outlets shall be of the overflow type to
discourage buildup of foam and floatables on the aeration basins.
Pipe and channels shall provide a minimum velocity of 0.5 fps (0.15
m/s).

(g) Aeration requirements.

(i) Carbonaceous BOD? . When 1t can be shown that
nitrification will not occur In the activated sludge process, the
aeration devices may be sized to meet only the carbonaceous oxygen
demand. The oxygen provided by the aeration device shall be
selected to be adequate for the projected maximum day loading. In
the absence of other data, an oxygen requirement of two times the
average design day BOD? to the aeration basin shall be used.

(i1) Nitrification. Where nitrification is required to
meet the effluent requirements or where the process cannot be
operated to prevent nitrification, the aeration requirements will
be selected to provide oxygen for both carbonaceous BOD? and
nitrification on the projected maximum day loading. In the absence
of other data, an oxygen requirement of two times the average
design day BOD5 plus 7.5 times the average day ammonia nitrogen to
the aeration basin shall be used.

(iti) Minimum dissolved oxygen. Oxygen supply shall be
selected to transfer the design quantity during the maximum day
loading while maintaining an aeration basin dissolved oxygen of 2.0
mg/L. The oxygen supply shall be designed for the specific site
considering all factors that affect oxygen transfer efficiency.

11-37



(h) Mechanical aeration. Mechanical surface aerators shall be
designed to maintain all organics in suspension, enhance the oxygen
transfter capability of the unit, and minimize mist and spray that
escape the basin. Drive units shall be protected from freezing mist
and spray.

(i) Diffused aeration.

(1) Diffuser requirements. The number and location of
diffusers shall be selected to distribute the design air quantity
for efficient aeration and mixing. Diffusers in a basin shall be
grouped on control valves to permit varying the air supply to
different parts of the basin. Oxygen transfer efficiencies used for
design purposes shall be conservatively selected, based on
experimentally determined transfer rates of generically similar
diffusers. The effect of transferring oxygen to wastewater, in lieu
of water, and the effect of altitude shall be considered. The
aeration basin mid-depth shall be used to determine the oxygen
saturation concentration. Differential head loss to individual
diffuser inlets shall not be more than 0.2 psi (14 gm/cm2).

(i1) Blower requirements. Blowers shall be sized to
provide the ailr requirements for the aeration basins and other
plant uses of low pressure air. The i1nlet air to the blowers shall
be filtered or otherwise conditioned to effectively remove dust and
other particulate material. Removal of particulate material for
fine bubble diffusers shall be designed for 95 percent of 0.3
micron. Filters designed for blowers shall be easily replaceable.
Blower intakes shall be located to avoid clogging from drifting
snow. Blowers shall be housed. The housing shall be ventilated to
prevent more than a 15° F (8° C) temperature rise with all blowers
operating, excepting the standby blower. The housing, blowers, and
blower piping shall be arranged to permit removal of individual
blowers while all other blowers are operating. Noise attenuating
materials shall be used iIn the building interior. Blower systems
shall be designed to permit varying the volume of air delivered.